
 
Proceedings of the SEAC meeting held on 05.11.2022 (Old proposals – compliance received) 

 
 
 
 

Environmental Scientist, SEAC 

Page 1 of 59 
 

PROCEEDINGS OF THE MEETING OF STATE LEVEL EXPERT 
APPRAISAL COMMITTEE, ODISHA HELD ON 05th NOVEMBER, 2022 

The SEAC met on 05th November, 2022 under the Chairmanship of Sri. Sashi Paul. The following 

members were present in the meeting. 

1. Sri. Sashi Paul  -  Chairman  

2. Dr. K. Murugesan  - Secretary 

3. Dr. Rabi Narayan Patra - Member (through VC) 

4. Dr. Chittaranjan Panda - Member 

5. Prof. (Dr.) H.B. Sahu -  Member (through VC) 

6. Prof. (Dr.) Abanti  Sahoo -  Member (through VC) 

7. Dr. Ashok Kumar Sahu - Member 

8. Er. Fakir Mohan Panigrahi -  Member 
[...]

Information 
Sought by 

SEAC 

Compliance furnished by the proponent 

Ion Exchange 
Technology, 
Membrane 
technology for 
removal of 
hexavalent 
chromium. 

Other treatment technologies used for Cr+6 contaminated water have some 
limitations which is given below. 

Process Name Type of 
Process 

Description Comments/ 
Remarks 

Liquid – Liquid 
Reduction 

Physical Amine-based 
extractants 
(Hard bases) 
preferably 
long-chain 
quaternary 
ammonium or 
tertiary 
amine-based 
compounds 

Not feasible 
for large 
volume of 
water 

Chemical 
Reduction 

Chemical Reduction to 
Cr(III) using 
bisulphate/ 
Ferrous 
sulphate & 
subsequent 
precipitation using 
Lime 
and Alkali. 

 Used in the 
existing ETP 
plant 

 Comparative
ly high 
sludge 
Generation 

 Treatment of 
large volume 
ofwater 

Adsorption Physical Costly chemical 
used such 
as titanium 
dioxide, 
Zeolite, Goethite 
etc 

 Cost very 
high 

 Due to high 
TSS, 
technology 
will not 
feasible 

Membrane 
Filtration 
Technology 

Physicochemical Different 
membranes like 
inorganic 
membrane, 
liquid membrane, 
polymeric 
membrane etc. 

 Cost very 
high 

 Generation 
of high reject 

 Short life of 
membrane 

 Filter bed 
chock due to 
high TSS 

Ion Exchange 
Technology 

Physicochemical Different ion 
exchange 
Resins used 

 High cost 

 Selectivity 
high 

 Not feasible 
for high 
volume of 
effluent and 
high TSS 

Electrochemical 
Process 

Physicochemical Electrocoagulation 
can 
remove heavy 
metals from 

 pH 
dependent 

 High 
electricity 



 
Proceedings of the SEAC meeting held on 05.11.2022 (Old proposals – compliance received) 

 
 
 
 

Environmental Scientist, SEAC 

Page 19 of 59 
 

Sl. 
No. 

Information 
Sought by 

SEAC 

Compliance furnished by the proponent 

effluents using 
electromotive 
force 

consumption 

 High silt 
deposition 
on electrode 
and 
efficiency is 
low 

Phytoremediation Biological Aquatic plant used 
for 
extraction of 
Cr(VI) 

 Large area 
needed 

 Retention 
time more 
than 15 days 

 Not feasible 
for large 
volume of 
effluent 

The present treatment process/technology is quite viable while treating huge 
amount of water. However, latest treatment process has been designed by 
civil department of IIT, Kharagpur for the upcoming ETP and we will 
continuously explore new technologies for treatment of same in near future. 

6.  vi) Effective 
measures taken 
safety of 
Damsala Nala. 

It is ensuring that no single contaminated water is being discharge to the 
Damsala Nalla from the mining area. Water from mine quarry, surface run-off 
from ore stack yard and overburden dump is being treated at ETP and the 
excess water from ETP is discharged to the Damsala Nala. Online 
continuous Effluent Monitoring station is installed at ETP in-let and Out-let to 
monitor the water quality, which connected to the SPCB server without any 
intermediated server. We are also continuously analyzing the quality 
Damsala Nala before and after of the lease area. Quarterly, the flow rate of 
the Damsala Nala is being monitored and reported to SPCB, Odisha 
MoEF&CC. 

7.  vii) Cross-sectional 
dimension of 
retaining wall, 
check dam and 
garland drain 
shall be 
furnished. 

At the toe of the overburden dumps approximately 2804 mtrs of retaining 
wall, 4159 mtrs of garland drain and 15 nos of settling pits are maintained. As 
per approved mining plan, protective measures shall also be undertaken 
during conceptual period and maintained regularly. The details of protective 
measures to be constructed around proposed dump during the plan period 
will be as follows (Table 6): 

At the base of dumps 7 & 8, retaining walls over 2078 m & 1088 m lengths 
respectively along with garland drains over 1730 m & 1080 m respectively 
shall be constructed. During the plan period, these retaining walls shall be 
maintained/ reconstructed. Table 6 shows the details of construction to be 
undertaken for retaining walls to check rolled down debris from side wall of 
the dump in a phased manner during the plan period of 5 years (2020-21 to 
2024-25). Retaining walls will be 1.5m visible height and 1.0 m thick (Table-1) 
 

Followed with retaining wall garland drain shall be constructed which will be 1 
m wide x 1.0 m deep to channelize water being drained from dumps phase 
wise during 5 years (2020-21 to 2024-25) plan period. Check dams at every 
300 m in the garland drain shall also be constructed during construction of 
garland drain. This will help in accumulation of sediments during flow of water 
which shall be cleaned regularly for easy flow of water to the settling tank. 

8.  viii) Report on 
mining activity 
done on forest 

Mining activity is being carried out only in diverted forest area (224.63ha) out 
of total forest land of 241.77Ha as per Mining Plan approved by Indian 
Bureau of Mines, Govt. of India. During the plan period (2020 – 2025) Mining 



 
Proceedings of the SEAC meeting held on 05.11.2022 (Old proposals – compliance received) 

 
 
 
 

Environmental Scientist, SEAC 

Page 20 of 59 
 

Sl. 
No. 

Information 
Sought by 

SEAC 

Compliance furnished by the proponent 

and non-forest 
area. 

activity will be carried out in 90.7 ha and waste dump in 100ha. In non-forest 
land of 5.088 ha, no mining activity is proposed during the plan period. The 
diversion of non-diverted forest area of 17.14 ha is under process for 
diversion and the area was kept intact in as is condition. Land details are 
given below: 

9.  ix) Details of Solar 
generation to be 
used. 

Presently, we are conducting the Energy Audit with the Power Tech 
Consultants, K-8-82, Kalinganagar, Ghatikia, Bhubaneswar, Odisha-751029. 
After getting the recommendations we will further working it to reduce the 
consumption. As per our Sustainability target as “PLAN – A”, we have 
installed the solar lights in mines haul road and a plan is under process to 
produce about 30% of the energy requirement from solar installations. In this 
regard, TSML is involved Tata and Reliance solar power to finalize the work 
contract for solar installation in both roof top and open areas. 
 

10.  x) Nature of 5ha. 
Non forest land 
present in 
mining area. 

Nature of 5 ha of Non forest land is Patita and Gharabari kisam in our mining 
lease area. 

11.  xi) Copies of 
compliance to 
all ADS by the 
MoEF&CC, 
Govt. of India 
and copies of 
minutes of all 
meetings of 
EAC of 
MoEF&CC, 
Govt. of India. 

No ADS was requested by MoEF&CC after TOR presentation, copy of EAC 
meeting is attached as Annexure – IV. 

12.  xii) Compliance to 
earlier EC 
conditions duly 
certified by the 
Regional Office, 
MoEF&CC, 
Bhubaneswar 
and Compliance 
to CTE & CTO 
conditions duly 
certified by the 
SPCB, Odisha. 

Certified copy of the previous EC condition and compliance is attached as 
Annexure – V. Also, Compliance to CTE & CTO conditions duly certified by 
the SPCB, Odisha is attached as Annexure VI. 

13.  Tailings pond 
and ETP 
management 
with flow 
diagram and 
water balance. 

M/S. TSML has not proposed any COB plant during the plan period, thus 
tailing generation will be zero. 
Pumped out mine water is allowed in to the Effluent Treatment Plant (ETP) 
designed by the department of Civil Engineering, IIT, Kharagpur in May, 2013 
where dissolved Cr6+ is precipitated as Chromium hydroxide (Cr(OH)3) 
along with Iron hydroxide (Fe(OH)3) after mixing with ferrous sulphate 
(FeSO4) solution and lime (Ca(OH)2)/ sodium hydroxide (NaOH). The 
precipitates are settled out in the sludge pond and clear supernatant water is 
discharged for dust suppression on haul roads and green belt development 
and excess water from ETP water is discharged to Damsal nala. The project 
design for Chromium Effluent Treatment Plant (ETP) at Saruabil Chromite 
Mines has been designed and modified by IIT, Kharagpur. 



 
Proceedings of the SEAC meeting held on 05.11.2022 (Old proposals – compliance received) 

 
 
 
 

Environmental Scientist, SEAC 

Page 21 of 59 
 

Sl. 
No. 

Information 
Sought by 

SEAC 

Compliance furnished by the proponent 

 
Basic Process Methodology 
The existing treatment technology adopted for hexavalent chromium 
containing mine drainage water is reduction of hexavalent chromium to 
trivalent chromium using Ferrous Iron in the form of Ferrous Sulphate. The 
reduced Chromium is precipitated as Hydroxide form [Cr(OH3)]. Ferrous Iron 
added for reduction of Hexavalent Chromium is being oxidized to Ferric Iron 
& subsequently precipitated as Hydroxide [Fe(OH3)]. 
Process Design comprises of the following units: 
i. Rapid mixing unit for chemical dosing: The mine drainage water is 

directly pumped to the inlet chamber of baffle units where Ferrous 
Sulphate dosing is done. 

ii. Collection tank 1 for chemically treated water: The chemically treated 
water is stored in the existing settling tank. A pump is installed at the 
sump which is the part of the tank to deliver waste water along with solids 
to the Flash mixing unit. 

iii. Flash mixer unit: The waste water is mixed with Polyelectrolyte in the 
flash mixing unit prior to the clarifloculation. The Flash mixing unit is 
attached to the clarifloculator with the tank dimension 1.5m (L) x 1.5m 
(W) x 1.5m (D). 

iv. Clarifloculator: The floculator well is designed for a detention time of 20 
minutes. The diameter of floculator unit is 5.6m and depth is 2.5m and 
0.5m free board. The clarifier unit is designed for surface overflow rate 
around 30m3/m2/d. The diameter of clarifier is 15m and side water depth 
is 3m with 0.5m free board. 

v. Collection tank 2 for clarified water: The clarified water required storage 
& the existing lamella clarifier tank serves the purpose of storage. 

vi. Pressure Sand Filter unit: The pressure sand filter unit operates at a rate 
of filtration 15m3/m2/h. The treated water from the treated collection tank 
is furthers passed through sand filter tanks with high pressure to filter 
extra TSS in treated water. 

vii. Filter press: The settled sludge in the bottom of the clarifier is dewatered 
to sludge chamber from where it is pumped to Filter press achieving a 
consistency of 40% and then to drying beds & to dispose to hazardous 
waste management facilities. Filter press containing plate size 1.2m x 
1.2m x 0.5m & 36 nos. of chambers is for sludge dewatering. 

viii. Chemical dosing & electrical panel room: All the dosing work i.e. Ferrous 
Sulphate, Lime, Polyelectrolyte, etc. are made through dosing pumps. 
These chemical dosing, electrical work & chemical storing are done from 
separate buildings. The first floor has dosing solution preparation facility 
& ground floor has MCC area for Ferrous Sulphate, Polyelectrolyte and 
lime/NaOH storage. 

Considering the information furnished and the presentation made by the consultant  
M/s Visiontek Consultancy Services Pvt. Ltd, Bhubaneswar along with the project 
proponent, the SEAC recommended for grant of Environmental Clearance with stipulated 
conditions as per Annexure – B and following specific conditions. 

i) The mine shall explore implementation of membrane-based technology for removing 

Hexavalent Chromium from Surface run off & mine drainage water. 

ii) The mine shall take adequate measures to minimize the discharge of waste water to 
Damsala nallah. 



 
Proceedings of the SEAC meeting held on 05.11.2022 (Old proposals – compliance received) 

 
 
 
 

Environmental Scientist, SEAC 

Page 22 of 59 
 

iii) The project proponent shall monitor analysis of hexavalent chromium in nearby soil and 
water body periodically and follow mitigation measures if necessary.  

iv) All the compliances submitted/ committed by PP (s) shall be strictly adhered to by 
them. 

ITEM NO. 03 

PROPOSAL OF ENVIRONMENTAL CLEARANCE FOR PATAMUNDA MANGANESE MINE 
OVER AN AREA OF 43.532 HA. AT VILLAGE: PATAMUNDA, TAHASIL: KOIDA, DISTRICT: 
SUNDERGARH FOR M/S SUN ALLOYS & MINERALS LTD OF SRI RAJIB LOCHAN 
MOHANTY – EC (VIOLATION CASE). 

1. M/s. Sun Alloys & Minerals Ltd. for Patamunda Manganese mines over an area of 43.532 Ha. 

at Village - Patamunda, Tahasil - Koida, District - Sundergarh, Odisha of Sri Rajib Lochan 

Mohanty (Managing Director). 

2. The project falls under category “B” or activity 1 (a) - Mining of Minerals under EIA Notification 

dated 14th September 2006 as amended from time to time. 

3. Patmunda Manganese Mining Lease in village Patmunda of Sundergarh District Odisha was 

granted over an area of over 81.197 Ha in favour of Sun alloys & Minerals Ltd on 23.10.1991 

which was executed on 12.02.1996 for 10 years i.e. till 11.02.2006. 

4. This is an existing mine operating since 1996-1997 to 2009 and closed since 2009. As the 

mining was operating without obtaining prior- environment clearance the project will be 

appraised for Environment clearance under case of violation.  

5. Based on the approved ToR vide letter no. 4301/SEIAA dated 02.04.2022, the EIA/EMP 

report, Damage assessment and remediation plan and natural and community resource 

augmentation plan has been prepared by M/s Kalyani Laboratories Private Limited, 

Bhubaneswar.  

6. The public hearing for the Patmunda Manganese Mines of Sun Alloys and Minerals Ltd. 

conducted on 10.04.2012 at 10.00 A.M. at Madan Mohan High School field, Patmunda Village 

of Sundergarh district in accordance with the Ministry if Environment & Forest, Govt. of India, 

EIA Notification No. SO-1533 (E) dated 14th September 2006. 

7. As the project is declared as a case of violation, the damage assessment, remediation plan, 

community and natural resource augmentation plan has been prepared. As per the plant the 

allocated budget for remediation plan based on the damage assessment due to violation is 

Rs. 22,38,000.00, Budget due to community and natural resource augmentation plant will be 

Rs. 43,00,000.00 and penalty due to violation will be Rs,1,83,372.00.  

8. First RML application was filed on 04.02.2005 (one year before the expiry of the lease) for 20 

years (form 12.02.2006 to 11.02.2026) on a reduced area over an area of 43.568 Ha deleting 

37.629 Ha area occupied by tenants and local inhabitants within the executed ML area of 

81.179 Ha. Mining operation continued within the ML area till 22.12.2009 under deemed 

clause of Rule 24 A (6) of MCR 1960. Mining operation within the ML was closed by the DFO, 

Bonai vide letter No 6264 dt 22.12.2009 for want of forest clearance over an area of 0.036 Ha 

of DLC forest land. 



 
Proceedings of the SEAC meeting held on 05.11.2022 (Old proposals – compliance received) 

 
 
 
 

Environmental Scientist, SEAC 

Page 23 of 59 
 

9. The lessee again deleted 0.036 Ha DLC area from 43.568 Ha of applied RML area and 

submitted a letter to the Principal Secretary to Government, Department of Steel & Mines, 

Govt. of Odisha vide letter no. SAML/CO/2010-11/08-06 dated 06.08.2010 along with a fresh 

map over 43.532 Ha for consideration in respect of renewal of the lease area. The lessee 

deposited the demanded amount of Rs 2,03,00,894.96 (Rupees two crore three lakh eight 

hundred ninety four and ninety six paise only) arising out of the final judgement of the 

Honourable Apex court dated 02,08,17 in the aforesaid Common Cause Matter of WP (C) 

114/2014 related to Section 21 (5) of MMDR Act 1957.Based on the order of RA, lessee 

submitted his request to the state Govt for revocation of the lapsing order on 10.01.19 and 

06.03.21 which is under active consideration. 

10. The Mining Lease was subsisting as on 12.01.2015, the date on which the MMDR Act, 1957 

was amended. As per the provisions of Section 8A (3) read with Section 8A (9) of the 

amended provisions of the Act, the period of the Mining Lease is deemed to have been 

extended up to 11.02.2046 (for a total period of 50 years). 

11. The application for EC was made by the lessee and public hearing for the said project was 

conducted on 10.04.2010. 